
 

1999

 

ILLUSTRATED

 

PARTS LIST 
SUPPLEMENT

 

CARRYALL TURF II XRT

 

SUPPLEMENT TO THE 
1999 CARRYALL  

ILLUSTRATED PARTS LIST

 

MANUAL NUMBER 101993905
EDITION CODE 0299C00000





 

This supplement covers 1999 Carryall

 

®

 

 Turf II

 

®

 

 XRT vehicles when used in conjunction with the 1999 Car-
ryall Illustrated Part List (Club Car Manual No. 101993902). This supplement covers sections and partial 
sections that supply additional information about the Turf II XRT vehicle which are not represented in the 
Carryall IPL. All other information in the 1999 Carryall Illustrated Parts List pertaining to the Carryall Turf II 
vehicle applies to the Turf II XRT model as well.

Use the Table of Contents in this supplement to find the sections and pages that contain the parts and 
assemblies you seek. The Table of Contents lists section titles and numbers, and under them, the individ-
ual page titles and numbers to be found in that section. The Table of Contents will direct you either to a 
page in the 1999 Carryall Illustrated Parts List or to a page in this supplement.

Please refer to the 1999 Carryall Illustrated Parts List for complete instructions for using the Illustrated 
Parts List.

 

P. O. Box 204658
Augusta, Georgia 30917-4658   USA

Telephone 706-863-3000
Service Parts Fax   706-855-7413

© 1999, CLUB CAR, INC. 
All rights reserved.

This manual effective September 4, 1998 

 

• THIS SUPPLEMENT IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE
PARTS. BE SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE
ATTEMPTING ANY VEHICLE REPAIRS.

WARNING

 

USING THE ILLUSTRATED PARTS LIST SUPPLEMENT



  

CONTENTS

   

1

  

2

  

3

  

4

  

5

  

6

  

7

MAINTENANCE AND SERVICE TOOLS .........................................................................See Carryall IPL, Page 1-3 

MAINTENANCE AND SERVICE TOOLS, CONTINUED...................................................See Carryall IPL, Page 1-5

FRONT BODY AND TRIM ..................................................................................................................................... 2-3

SEATS AND SUPPORT STRUCTURE ............................................................................See Carryall IPL, Page 2-5

LATCH PLATE AND PROP ROD .....................................................................................See Carryall IPL, Page 2-11

TILT BED, HINGE AND LATCH ........................................................................................See Carryall IPL, Page 2-13

CARGO BOX ....................................................................................................................See Carryall IPL, Page 2-15

REAR BODY TRIM ................................................................................................................................................ 2-5

WHEELS AND TIRES ........................................................................................................................................... 3-3

DECALS ................................................................................................................................................................ 4-3

DECALS, CONTINUED .................................................................................................... See Carryall IPL, Page 4-5

REAR BRAKE ASSEMBLY, MANUALLY ADJUSTED ...................................................... See Carryall IPL, Page 5-5

BRAKE PEDAL AND CABLE ASSEMBLY ....................................................................... See Carryall IPL, Page 5-9

FRONT BRAKE ASSEMBLY ............................................................................................ See Carryall IPL, Page 5-11

ACCELERATOR PEDAL ASSEMBLY ............................................................................... See Carryall IPL, Page 5-13

STEERING COLUMN ........................................................................................................................................... 6-3

STEERING GEAR ASSEMBLY ........................................................................................ See Carryall IPL, Page 6-5

FRONT SUSPENSION, UPPER ........................................................................................................................... 6-5

FRONT SUSPENSION, LOWER ........................................................................................................................... 6-7

REAR SUSPENSION ............................................................................................................................................ 6-9

STABILIZER BAR................................................................................................................................................... 6-11

FORWARD/REVERSE SHIFTER ASSEMBLY ...................................................................................................... 7-3

ELECTRICAL COMPONENT BOX, GASOLINE VEHICLE .............................................. See Carryall IPL, Page 7-9

ELECTRICAL COMPONENTS, FRONT BODY ............................................................... See Carryall IPL, Page 7-11

HEADLIGHTS .................................................................................................................. See Carryall IPL, Page 7-13

WIRING ............................................................................................................................ See Carryall IPL, Page 7-15

STARTER/GENERATOR ASSEMBLY .............................................................................. See Carryall IPL, Page 7-29

STARTER/GENERATOR MOUNTING ............................................................................. See Carryall IPL, Page 7-31

BATTERY ......................................................................................................................... See Carryall IPL, Page 7-33

MAINTENANCE AND SERVICE TOOLS SECTION

BODY AND TRIM SECTION

WHEELS AND TIRES SECTION

DECALS SECTION

BRAKES, PEDAL, AND CABLE ASSEMBLIES SECTION

STEERING, FRONT AND REAR SUSPENSION SECTION

ELECTRICAL SYSTEM SECTION
1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    



  

CONTENTS

   

8

  

9

  

10

  

11

  

12
FE 350 ENGINE— SHROUDS AND BRACKETS ...........................................................  See Carryall IPL, Page 8-15

FE 350 ENGINE— IGNITION COMPONENTS AND FLYWHEEL ...................................  See Carryall IPL, Page 8-17

FE 350 ENGINE— OIL CIRCULATION ...........................................................................  See Carryall IPL, Page 8-19

FE 350 ENGINE— CYLINDER HEAD .............................................................................  See Carryall IPL, Page 8-21

FE 350 ENGINE— CRANKCASE, CAMSHAFT AND OIL SENSOR ..............................  See Carryall IPL, Page 8-23

FE 350 ENGINE— CRANKCASE AND CRANKSHAFT ..................................................  See Carryall IPL, Page 8-25

ENGINE MOUNTING ............................................................................................................................................ 8-3

FUEL SYSTEM ................................................................................................................  See Carryall IPL, Page 9-3

CARBURETOR ASSEMBLY, FE 350 ENGINE .................................................................  See Carryall IPL, Page 9-7

CARBURETOR INSTALLATION ......................................................................................  See Carryall IPL, Page 9-9

GOVERNOR AND ACCELERATOR CABLES .................................................................  See Carryall IPL, Page 9-11

INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY ......................................................  See Carryall IPL, Page 9-15

EXHAUST SYSTEM, FE 350 ...........................................................................................  See Carryall IPL, Page 10-5

DRIVE CLUTCH ..............................................................................................................  See Carryall IPL, Page 11-3

DRIVEN CLUTCH ............................................................................................................  See Carryall IPL, Page 11-5

UNITIZED TRANSAXLE— GEAR CASES AND BRACKETS .........................................  See Carryall IPL, Page  12-3

UNITIZED TRANSAXLE— F&R TRANSMISSION AND GEAR REDUCTION ................  See Carryall IPL, Page 12-5

UNITIZED TRANSAXLE— DIFFERENTIAL AND AXLES ...............................................  See Carryall IPL, Page 12-7

ENGINE SECTION

FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION

EXHAUST SYSTEM SECTION

TORQUE CONVERTER SECTION

UNITIZED TRANSAXLE SECTION
1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement



 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

11

1E
1G



2

E
G

 

BODY AND TRIM



 

Page 2-2       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

12
1G
1E

CARRYALL

GO
STOP

TYPICAL 2
PLACES

TYPICAL 2
PLACES

TYPICAL 2
PLACES

TYPICAL 12
PLACES

19

20

21

TYPICAL 6
PLACES

22
23

TYPICAL 2
PLACES

11

12

15

16

16

9

10

18
17

2

2

TYPICAL 2
PLACES24

32

34
33

14

13

TYPICAL 2
PLACES

3 4

6
7

TYPICAL 2
PLACES

3
8

5

TYPICAL 2
PLACES

3

7

8

5

TYPICAL:
3 PLACES RIGHT DASH
2 PLACES LEFT DASH

FRAME

DASH
BOTTOM

31

TYPICAL
2 PLACES

FRAME

FRONT
BODY

27
28

29
30

26

DASH

CENTER
DASH

1

25

TYPICAL 8
PLACES

36

35

37



 

ITEM PART NO. DESCRIPTION

 

 

 

1    2    3    4

 

 

 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    Page 2-3

2

E
G

 

QTY

 

1 1015032 MAT, FLOOR, FRONT ............................................................................................................. 1

2 102004301 GUARD, BRUSH ...................................................................................................................... 1

3 7473 NUT, NYLON LOCK, 5/16 - 18 ................................................................................................ 6

4 1015608 SPACER .................................................................................................................................. 2

5 1010934 SCREW, HEX HEAD, 5/16 - 18 x 1 ......................................................................................... 4

6 8935 SCREW, HEX HEAD, 5/16 - 18 x 2-1/4 ................................................................................... 2

7 1011578 WASHER, FLAT, TYPE B, 5/16 ................................................................................................ 4

8 1241 WASHER, FLAT, 5/16 .............................................................................................................. 4

9 102004401 FENDER, FRONT ................................................................................................................... 2

10 1010434 BARREL, PLASTIC ................................................................................................................. 12

11 1017080 KIT, FRONT BUMPER (INCLUDES ITEMS 12 - 14) ............................................................... 1

12 1016868 BUMPER, FRONT .............................................................................................................. 1

13 7251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 x 1 ................................................................ 2

14 7473 NUT, NYLON LOCK, 5/16 - 18 ............................................................................................ 2

15 101978401 NAMEPLATE, CARRYALL ....................................................................................................... 1

16 101693909 BODY, FRONT WITH HEADLIGHT OPENING (GREEN) ....................................................... 1

17 1011014 TRIM, FRONT BODY ............................................................................................................... 1

18 7251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 x 1 .................................................................... 2

19 1010435 BOLT, CARRIAGE, 5/16 - 18 x 1 ............................................................................................. 2

20 1241 WASHER, FLAT, 5/16 .............................................................................................................. 2

21 7473 NUT, NYLON LOCK, 5/16 - 18 ................................................................................................ 2

22 1011017 SCREW, FLANGE LOCK ........................................................................................................ 6

23 1011394 NUT, SLAB BASE “T” (PACKAGE OF 4) ................................................................................. 1

24 101347502 TRIM, SIDE BUMPER GUARD ............................................................................................... 2

25 1012047 SCREW, SELF-TAPPING, 8 - 32 x 3/8 .................................................................................... 8

26 1014645 KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 27 - 30) .................................................... 2

27 N/A NUT, SPEED, 10 - 32 .......................................................................................................... 1

28 N/A WASHER, CUP, NO. 10 ...................................................................................................... 1

29 N/A SCREW, SHEET METAL, 10 x 3/4 ...................................................................................... 1

30 N/A COVER, SCREW HEAD ..................................................................................................... 1

31 7973 RIVET, ALUMINUM POP, 3/16 ................................................................................................ 5

32 1013343 COMPONENT, DASH, PASSENGER SIDE (BLACK) ............................................................. 1

33 101660404 PANEL, CENTER DASH (BLACK) ........................................................................................... 1

34 1013344 COMPONENT, DASH, DRIVER SIDE (BLACK) ...................................................................... 1

35 1013422 KIT, CUP HOLDER (INCLUDES ITEMS 36 AND 37) .............................................................. 2

36 1010545 SCREW, HEX HEAD, 1/4 - 20 x 3/4 .................................................................................... 2

37 1016952 NUT, “U”, 1/4 - 20 ................................................................................................................ 2

 

FRONT BODY AND TRIM

.?sku=1015032
.?sku=102004301
.?sku=7473
.?sku=7473
.?sku=7473
.?sku=1015608
.?sku=1010934
.?sku=8935
.?sku=1011578
.?sku=1241
.?sku=1241
.?sku=102004401
.?sku=1010434
.?sku=1017080
.?sku=1016868
.?sku=7251
.?sku=7251
.?sku=7473
.?sku=7473
.?sku=7473
.?sku=101693909
.?sku=1011014
.?sku=7251
.?sku=7251
.?sku=1010435
.?sku=1241
.?sku=1241
.?sku=7473
.?sku=7473
.?sku=7473
.?sku=1011017
.?sku=1012047
.?sku=1014645
.?sku=7973
.?sku=1013343
.?sku=1010545


 

Page 2-4       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

12
1G
1E

18

4

3 2

TYPICAL 2
PLACES

910

11

12

4

3

3

2

5

8

7

17

11

13

14

15

16 

1210

9

6

1



 

ITEM PART NO. DESCRIPTION

 

 

 

1    2    3    4

 

 

 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    Page 2-5

2

E
G

 

QTY

 

1 102004601 FENDER, REAR ...................................................................................................................... 2

2 304 SCREW, HEX HEAD CAP, 1/4 - 20 x 1 ................................................................................... 8

3 1014306 WASHER, FLAT, TYPE B, 1/4 .................................................................................................. 12

4 8233 NUT, NYLON LOCK, 1/4 - 20 .................................................................................................. 8

5 1015530 TAILSKIRT ............................................................................................................................... 1

6 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 x 5/8 ........................................................................... 2

7 1015445 KIT, TRAILER HITCH (INCLUDES ITEMS 8 - 17) ................................................................... 1

8 1013483 BRACE, TRAILER HITCH ................................................................................................... 2

9 1010934 SCREW, HEX HEAD CAP, 5/16 - 18 x 1 ............................................................................. 4

10 1241 WASHER, FLAT, 5/16 .......................................................................................................... 4

11 7174 WASHER, LOCK, 5/16 ........................................................................................................ 3

12 1242 NUT, HEX, 5/16 - 18 ............................................................................................................ 4

13 705 SCREW, HEX HEAD, CAP, 3/8 - 16 x 1-1/4......................................................................... 2

14 706 NUT, HEX, 3/8 - 16 .............................................................................................................. 2

15 357 WASHER, LOCK, 3/8 .......................................................................................................... 2

16 1011990 WASHER, FLAT, 3/8 ............................................................................................................ 2

17 1011553 DECAL, TRAILER HITCH ................................................................................................... 1

18 332 WASHER, FLAT, 1/4 ............................................................................................................ 4

 

REAR BODY TRIM

.?sku=102004601
.?sku=1014306
.?sku=8233
.?sku=1015530
.?sku=1012285
.?sku=1015445
.?sku=1013483
.?sku=1010934
.?sku=1241
.?sku=7174
.?sku=1242
.?sku=706
.?sku=357
.?sku=1011990
.?sku=1011553
.?sku=332


 

Page 2-6       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

12
1G
1E



3

E
G

 

WHEELS AND TIRES



 

Page 3-2       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

13

1E
1G

OFF-ROAD
TREAD

TURF
TREAD

8

2

4

1
3

5
6

6

7

7



 

ITEM PART NO. DESCRIPTION

 

 

 

1    2    3    4

 

 

 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement     Page 3-3

3

E
G

 

QTY

 

1 1010984 NUT, LUG  ............................................................................................................................... 16

2 102009401 ASSEMBLY, WHEEL (WHITE) AND TIRE, PASSENGER SIDE REAR, 
OFF-ROAD TREAD, 6-PLY (22 x 11 - 10) ............................................................................... 1

3 102009501 ASSEMBLY, WHEEL (WHITE) AND TIRE, DRIVER SIDE REAR, 
OFF-ROAD TREAD, 6-PLY (22 x 11 - 10) ............................................................................... 1

4 102009201 ASSEMBLY, WHEEL (WHITE) AND TIRE, PASSENGER SIDE FRONT, 
OFF-ROAD TREAD, 6-PLY (22 x 11 - 10) ............................................................................... 1

5 102009301 ASSEMBLY, WHEEL (WHITE) AND TIRE, DRIVER SIDE FRONT, 
OFF-ROAD TREAD, 6-PLY (22 x 11 - 10) ............................................................................... 1

6 102009901 ASSEMBLY, WHEEL (WHITE) AND TIRE, FRONT, 
TURF TREAD, 4-PLY (23 x 10.5 - 12) ..................................................................................... 2

7 102010001 ASSEMBLY, WHEEL (WHITE) AND TIRE, REAR, 
TURF TREAD, 4-PLY (23 x 10.5 - 12) ..................................................................................... 2

8 7310 STEM, VALVE .......................................................................................................................... 4

 

WHEELS AND TIRES

.?sku=1010984
.?sku=102009401
.?sku=102009501
.?sku=102009201
.?sku=102009301
.?sku=102009901
.?sku=102010001
.?sku=7310


 

Page 3-4       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

13

1E
1G



4

E
G

DECALS



Page 4-2       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

14

1E
1G

•  Vehicle rated capacity - 900 lbs. on level surface only.
   Weight to include passengers, cargo bed load, and
   gross trailer weight.  See Owner's Manual.
•  Maximum cargo load - 500 lbs.  Weight to include cargo
   bed load and gross trailer weight.
•  Maximum trailer hitch tongue weight - 150 lbs.

•  Cargo should be evenly spread over the floor of the
   cargo bed as far forward as possible and secured.
•  For vehicle stability, when fully loaded, drive slowly
   and avoid stopping on or backing down steep hills.
•  Avoid top heavy loads.  See Owner's Manual.
•  When driving on uneven terrain or down steep hills,
   reduce speed and load.       

VEHICLE
LOADING

Read Owner's Manual
and warnings on dash.

CCI 102006701

WARNING

STAY CLEAR

CRUSH AREA

CCI 101609401

• Operation from driver side by authorized persons only
   and only in designated areas - not on public roads.
• DO NOT start vehicle until all occupants (two (2) per seat
   maximum) are seated.
• Remain seated with entire body inside vehicle and hold
   on to seat handle or handrail at all times.
• Drive slowly in turns and straight up and down slopes.
• Never stand in front of or behind vehicle.
• DO NOT operate while under the influence of alcohol or
   drugs.
• DO NOT leave children unattended on vehicle at any time.
 

WARNING
READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE.  FAILURE TO DO SO CAN 
CAUSE SEVERE INJURY OR DEATH.

CCI 101960601

! OPERATING INSTRUCTIONS

• Read Owner's Manual and safety warnings located on dash panel prior to driving.
• Study and understand controls.

• Make sure  wheels are turned in desired direction.
• Turn key to “ON” position and be sure nothing is in your path.

• While vehicle is stopped, select direction by placing
shift lever or switch in desired position:

F – Forward     N – Neutral     R – Reverse (Buzzer will sound)
 • Vehicle will start moving when accelerator pedal is depressed.

• Slowly depress accelerator pedal to increase speed. Park brake will
release when accelerator pedal is depressed. 

• To stop, release accelerator pedal and depress brake pedal.
• After stopping, firmly depress park brake until it locks.
• Place forward and reverse switch in neutral position.

Turn key “OFF” and remove key when not in use. 
CCI 101621601

OFF ON

Riding in cargo bed 
can cause severe injury 
or death.
Do not ride in cargo bed.

WARNING

CCI 101553901

WARNING L
A
T
C
H

0
P
E
N

Crush area.
Can cause severe injury.
Stay clear when closing bed.  CCI 101543701

DRIVER/PASSENGER
WARNING DECAL

KEY SWITCH

CRUSH AREA
DECAL

OPERATING INSTRUCTIONS

BED LATCH
WARNING DECAL

VEHICLE LOADING DECAL

BED LOAD
WARNING DECAL

5

3

2

1

9

6

8 7

4



ITEM PART NO. DESCRIPTION

 1    2    3    4 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement      Page 4-3

4

E
G

QTY

1 101960601 DECAL, DRIVER/PASSENGER WARNING ............................................................................ 1

2 101825101 DECAL, KEY SWITCH ............................................................................................................ 1

3 101621601 DECAL, OPERATING INSTRUCTIONS .................................................................................. 1

4 101553901 DECAL, BED LOAD WARNING .............................................................................................. 1

5 101609401 DECAL, CRUSH AREA ........................................................................................................... 1

6 101543701 DECAL, BED/LATCH WARNING ............................................................................................. 1

7 101972502 DECAL, CARRYALL TURF II (GREEN STRIPE) (DRIVER SIDE) .......................................... 1

7 101972501 DECAL, CARRYALL TURF II (GREEN STRIPE) (PASSENGER SIDE) .................................. 1

8 102003301 DECAL, CARRYALL TURF II XRT ........................................................................................... 2

9 102006701 DECAL, VEHICLE LOADING .................................................................................................. 1

DECALS

.?sku=101825101
.?sku=101553901
.?sku=101609401
.?sku=101543701
.?sku=101972502
.?sku=101972501
.?sku=102006701


Page 4-4       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

14

1E
1G



6

E
G

STEERING,
FRONT AND REAR SUSPENSION



Page 6-2       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

16

1E
1G

�y�
�
y
y

��
��
��

yy
yy
yy

��
��
��
��

yy
yy
yy
yy

27

26

25

22

518

21

23

17

19

20

24

21

19

17

1512

24

20

18

16

14

13

11

10
7

8

6

4

1

9
7

2

3

TYPICAL 2
PLACES

TYPICAL 2
PLACES

TYPICAL 2
PLACES

TYPICAL
3 PLACES



ITEM PART NO. DESCRIPTION

 1    2    3    4 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement      Page 6-3

6

E
G

QTY

1 102004101 JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) ............................................ 1

2 1017226 SCREW, HEX HEAD CAP, M8 x 1.25 x 30MM ................................................................... 3

3 7174 WASHER, LOCK, 5/16 ........................................................................................................ 3

4 101984801 KIT, STEERING COLUMN MOUNTING BRACKET ................................................................ 1

5 1016663 SCREW, PHILLIPS, TYPE A, 12 - 11 x 5/8 ............................................................................. 2

6 1016269 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 x 2 ....................................... 2

7 334 WASHER, FLAT, 3/8 ................................................................................................................ 4

8 1016183 SCREW, HEX HEAD CAP, 3/8 - 16 x 7 ................................................................................... 2

9 8754 NUT, NYLON LOCK, 3/8 - 16 .................................................................................................. 2

10 1014288 SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 x 3/4 .................................... 1

11 1011697 WASHER, FLAT, 5/16 .............................................................................................................. 1

12 1012499 BOOT, STEERING COLUMN .................................................................................................. 1

13 1016181 ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) ........................................... 1

14 1012605 RING, RETAINING .............................................................................................................. 1

15 1012604 WASHER, STEEL, 5/8 ........................................................................................................ 1

16 1014217 SPRING, COMPRESSION ................................................................................................. 1

17 1014125 WEDGE .............................................................................................................................. 2

18 1014213 ASSEMBLY, BEARING ....................................................................................................... 2

19 1014126 SEAT, BEARING ................................................................................................................. 2

20 1015545 SHAFT, STEERING COLUMN ............................................................................................ 1

21 1016622 COLUMN, ALUMINUM STEERING .................................................................................... 1

22 1014214 RING, RETAINING .............................................................................................................. 1

23 1014211 SEAL, BEARING ................................................................................................................. 1

24 1016263 COVER, STEERING COLUMN ............................................................................................... 1

25 1016156 WHEEL, STEERING ............................................................................................................... 1

26 1017273 NUT, NYLON LOCK, 5/8 - 18 .................................................................................................. 1

27 101615502 SCORECARD PLATE .............................................................................................................. 1

STEERING COLUMN

.?sku=102004101
.?sku=1017226
.?sku=7174
.?sku=1016663
.?sku=1016269
.?sku=334
.?sku=1016183
.?sku=8754
.?sku=1014288
.?sku=1011697
.?sku=1012499
.?sku=1012605
.?sku=1012604
.?sku=1014217
.?sku=1014213
.?sku=1014126
.?sku=1015545
.?sku=1014211
.?sku=1016156
.?sku=1017273


Page 6-4       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

16

1E
1G

6

TYPICAL 4
PLACES 16

22

TYPICAL
3 PLACES

12

2

2

2
4

4

19

3

2

REFERENCE
STEERING GEAR
IN CARRYALL IPL

2

10
5

18

11

15

15

5

13
17

17

12

10

5

21

7
14

5

9

25

20

8

23

5

24

26



ITEM PART NO. DESCRIPTION

 1    2    3    4 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement      Page 6-5

6

E
G

QTY

1 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3 AND 4) .............................................. 2

2 1016346 BUSHING, URETHANE ...................................................................................................... 6

3 1016350 SLEEVE, DELTA OUTER .................................................................................................... 1

4 1016349 SLEEVE, DELTA INNER ..................................................................................................... 2

5 8754 NUT, NYLON LOCK, 3/8 - 16 .................................................................................................. 11

6 101870501 BOLT, HEX HEAD, 3/8 - 16 x 4-3/4 .......................................................................................... 4

7 1308 NUT, HEX, 1/2 - 20 .................................................................................................................. 1

8 8861 BOLT, HEX HEAD, 3/8 - 16 x 2-3/4 .......................................................................................... 2

9 1010138 NUT, DIMPLED LOCK, 3/8 - 16 ............................................................................................... 2

10 2402 BOLT, HEX HEAD, 3/8 - 16 x 2-1/4 .......................................................................................... 4 

11 1010219 ROD, TIE .................................................................................................................................. 1

12 7555 NUT, HEX, LEFT-HAND THREAD, 1/2 - 20 ............................................................................. 1

13 7540 BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 15, 16 AND 17) .............................. 1

14 7539 BALL JOINT (INCLUDES ITEMS 15, 16 AND 17) ................................................................... 1

15 1011930 SEAL, DUST ....................................................................................................................... 1

16 7602 NUT, SLOTTED HEX, 3/8 - 24 ............................................................................................ 1

17 1015597 FITTING, THREAD-FORMING GREASE, 1/4-28 ............................................................... 1

18 1017266 STRAP, A-PLATE ..................................................................................................................... 1

19 1014235 SHOCK ABSORBER, FRONT ................................................................................................ 2

20 1010124 PLATE, SPRING MOUNTING ................................................................................................. 1

21 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT .............................................................. 1

22 1035 PIN, COTTER, 3/32 x 1 ........................................................................................................... 3

23 320 BOLT, HEX HEAD, 3/8 - 16 x 1 ................................................................................................ 1

24 101935301 CLAMP, BRAKE CABLE (PART OF BRAKE CABLE ASSEMBLY) .......................................... 2

25 101955001 BRACKET, BRAKE CABLE GUIDE ......................................................................................... 1

26 102025401 TIE WRAP ............................................................................................................................... 1

FRONT SUSPENSION, UPPER

.?sku=1016353
.?sku=1016346
.?sku=1016350
.?sku=1016349
.?sku=8754
.?sku=101870501
.?sku=1308
.?sku=8861
.?sku=1010138
.?sku=2402
.?sku=1010219
.?sku=7555
.?sku=7540
.?sku=7539
.?sku=1011930
.?sku=1015597
.?sku=1017266
.?sku=1014235
.?sku=1010124
.?sku=1016385
.?sku=1035
.?sku=101935301
.?sku=101955001
.?sku=102025401


Page 6-6       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

16

1E
1G

PASSENGER
SIDE ONLY

15

35 34

34
33

17

18

19

3

14

1

DRIVER
SIDE ONLY

11
21

TYPICAL
4 PLACES

TYPICAL
16 PLACES

TYPICAL
16 PLACES

TYPICAL
16 PLACES

22
24

12
10

9
10

23
13

25

26

14

TYPICAL
4 PLACES

2

5

7
4

20

27

8

30

31

32

6

29

28

27

TYPICAL
4 PLACES

16

REFERENCE
STEERING GEAR
ASSEMBLY IN 
CARRYALL IPL



ITEM PART NO. DESCRIPTION

 1    2    3    4 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement      Page 6-7

6

E
G

QTY

1 101876901 ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) ................................ 1

2 101877001 ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3, 4 AND 5) ....................... 1

3 8067 BUSHING, BRONZE SPINDLE .......................................................................................... 1

4 7048 BUSHING, BRONZE ........................................................................................................... 1

5 1015597 FITTING, GREASE, 1/4 - 28 ............................................................................................... 1

6 102004001 SPRING, TAPERED LEAF ...................................................................................................... 1

7 8745 ASSEMBLY, ECCENTRIC ....................................................................................................... 1

8 706 NUT, HEX, 3/8 - 16 .................................................................................................................. 1

9 1011892 ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) ....................................................................... 2

10 1011393 PACKAGE, HUB BEARING ................................................................................................. 2

11 1011304 STUD, LUG, 1/2 - 20 ........................................................................................................... 4

12 1013135 SEAL, DOUBLE LIP ............................................................................................................ 1

13 1011887 COVER, DUST .................................................................................................................... 1

14 8754 NUT, NYLON LOCK, 3/8 - 16 .................................................................................................. 4

15 1016387 SCREW, HEX HEAD CAP, 3/8 - 16 x 2-3/4 ............................................................................. 2

16 1016384 CLEVIS, UPPER DELTA .......................................................................................................... 2

17 101903101 NUT, NYLON LOCK, 1/2 - 20 .................................................................................................. 2

18 1010028 WASHER, FLAT, 1/2 ................................................................................................................ 2

19 1010150 BEARING, THRUST ................................................................................................................ 2

20 1016389 WASHER, KINGPIN WAVE ..................................................................................................... 2

21 1010984 NUT, LUG ................................................................................................................................ 8

22 1010005 WASHER, FLAT, 3/4 ................................................................................................................ 2

23 7840 NUT, HEX SLOTTED, 3/4 - 16 ................................................................................................. 2

24 7910 PIN, COTTER, 5/32 x 1 ........................................................................................................... 2

25 8755 SCREW, HEX HEAD CAP, 3/8 - 16 x 3-3/8 ............................................................................. 2

26 1016386 KINGPIN .................................................................................................................................. 2

27 1015583 BUSHING, URETHANE .......................................................................................................... 4

28 1012303 BUSHING, STEEL ................................................................................................................... 2

29 1014276 PLATE, FRONT SPRING RETAINER ...................................................................................... 1

30 1010177 SCREW, HEX HEAD CAP, 3/8 - 16 x 2 ................................................................................... 4

31 357 WASHER, LOCK, 3/8 .............................................................................................................. 4

32 706 NUT, HEX, 3/8 - 16 .................................................................................................................. 4

33 1218 SCREW, HEX HEAD CAP, 5/16 - 18 x 1-1/4 ........................................................................... 16

34 1241 WASHER, FLAT, 5/16 .............................................................................................................. 32

35 7473 NUT, HEX, 5/16 - 18 ................................................................................................................ 16

FRONT SUSPENSION, LOWER

.?sku=101877001
.?sku=8067
.?sku=7048
.?sku=1015597
.?sku=102004001
.?sku=8745
.?sku=706
.?sku=706
.?sku=1011892
.?sku=1011393
.?sku=1011304
.?sku=1013135
.?sku=1011887
.?sku=8754
.?sku=1016387
.?sku=1016384
.?sku=101903101
.?sku=1010028
.?sku=1010150
.?sku=1016389
.?sku=1010984
.?sku=1010005
.?sku=7840
.?sku=7910
.?sku=8755
.?sku=1016386
.?sku=1015583
.?sku=1012303
.?sku=1014276
.?sku=1010177
.?sku=357
.?sku=706
.?sku=706
.?sku=1241
.?sku=7473


Page 6-8       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

16

1E
1G 12

14

TYPICAL
BOTH SIDES
OF VEHICLE

REAR BRAKE CABLE

TYPICAL 2
PLACES

8

9

9

8

5

7

6

13
15

3

4

11

10

12

4
3

4

2

1

2

2

4 

3 

4 

12



ITEM PART NO. DESCRIPTION

 1    2    3    4 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement      Page 6-9

6

E
G

QTY

1 102004201 SHACKLE, REAR SPRING ..................................................................................................... 4

2 8754 NUT, NYLON LOCK, 3/8 - 16 .................................................................................................. 6

3 1012303 BUSHING, STEEL ................................................................................................................... 6

4 1015583 BUSHING, URETHANE .......................................................................................................... 12

5 1010145 NUT, UNF HEX, 3/8 - 24 .......................................................................................................... 4

6 102006601 SHOCK ABSORBER, REAR ................................................................................................... 2

7 1011415 KIT, SHOCK ABSORBER CUSHION (INCLUDES ITEMS 8 AND 9) ...................................... 4

8 N/A RETAINER, SHOCK ABSORBER CUSHION ..................................................................... 8

9 N/A CUSHION, SHOCK ABSORBER ........................................................................................ 8

10 1014902 U-BOLT .................................................................................................................................... 2

11 101975201 SPRING, REAR LEAF ............................................................................................................. 2

12 8755 SCREW, HEX HEAD CAP, 3/8 - 16 x 3-3/8 ............................................................................. 6

13 101926501 PAD, SPRING, DRIVER SIDE ................................................................................................. 1

13 101929401 PAD, SPRING, PASSENGER SIDE ......................................................................................... 1

14 1013207 HANGER, BRAKE CABLE ...................................................................................................... 2

15 1014555 NUT, NYLON LOCK, 7/16 - 24 ................................................................................................ 2

REAR SUSPENSION

.?sku=102004201
.?sku=8754
.?sku=1012303
.?sku=1015583
.?sku=1010145
.?sku=102006601
.?sku=1011415
.?sku=1014902
.?sku=101975201
.?sku=8755
.?sku=101926501
.?sku=1013207
.?sku=1014555


Page 6-10       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

16

1E
1G

��yy
�y

�y�y
��yy
�y

�
�
y
y�y

REF.

8

12

TYPICAL 4 
PLACES

TYPICAL 4 
PLACES

14

13

15

2

3

4

4

5

3

2

3

7
4

TYPICAL BOTH
SIDES OF VEHICLE

3

4

7

6

1

11

TYPICAL 4 
  PLACES

9
10

6

1

REFERENCE
REAR SUSPENSION



ITEM PART NO. DESCRIPTION

 1    2    3    4 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement      Page 6-11

6

E
G

QTY

1 1015760 BAR, STABILIZER, 3/4 DIAMETER ........................................................................................ 1

2 1015457 SPACER .................................................................................................................................. 4

3 1015453 MOUNT, COMPRESSION ....................................................................................................... 8

4 808 WASHER, FLAT, 3/8 ................................................................................................................ 8

5 102004901 LINK, STABILIZER BAR .......................................................................................................... 2

6 8861 SCREW, HEX HEAD CAP, 3/8 - 16 x 1-3/4 ............................................................................. 4

7 357 WASHER, LOCK, 3/8 .............................................................................................................. 4

8 1016813 BRACKET, STABILIZER BAR MOUNTING ............................................................................. 2

9 7173 SCREW, HEX HEAD CAP, 5/16 - 18 x 3/4 .............................................................................. 8

10 7174 WASHER, LOCK, 5/16 ............................................................................................................ 8

11 1242 NUT, HEX, 5/16 - 18 ................................................................................................................ 8

12 1015614 SUPPORT, STABILIZER BAR BUSHING ................................................................................ 2

13 1015613 BUSHING, STABILIZER BAR .................................................................................................. 2

14 7311 SCREW, HEX HEAD CAP, 1/4 - 20 x 2 ................................................................................... 8

15 8233 NUT, NYLON LOCK, 1/4 - 20 .................................................................................................. 8

STABILIZER BAR

.?sku=1015760
.?sku=1015457
.?sku=1015453
.?sku=808
.?sku=102004901
.?sku=8861
.?sku=357
.?sku=1016813
.?sku=7173
.?sku=7174
.?sku=1242
.?sku=1015614
.?sku=1015613
.?sku=7311
.?sku=8233


Page 6-12       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

16

1E
1G



7
G

ELECTRICAL SYSTEM



Page 7-2       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

17
1G

ClubCar

COM

NC

NO

20
19

TYPICAL
3 PLACES 27

26
REFERENCE
UNITIZED TRANSAXLE

2322

TYPICAL
4 PLACES

21 21
6

13

11

3

8

24
3

4
5

7

19
18

20

9
10

12

14

17

15

16

9
25

28

29

30
31



ITEM PART NO. DESCRIPTION

 1    2    3    4 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement      Page 7-3

7
G

QTY

1016947 ASSEMBLY, FORWARD/REVERSE SHIFTER (INCLUDES ITEMS 1 - 17) ............................ 1

1 1012594 SCREW, MACHINE, 4 - 40 x 1-1/2 ..................................................................................... 2

2 1016342 BASE, FORWARD/REVERSE SHIFTER ............................................................................ 1

3 8057 NUT, HEX HEAD, 4 - 40 ...................................................................................................... 4

4 1012431 WASHER, FLAT, NO. 4 ........................................................................................................ 4

5 101979101 SWITCH, LIMIT ................................................................................................................... 1

6 1014727 WASHER, NYLON FLAT, NO. 4 .......................................................................................... 2

7 1014807 SWITCH, LIMIT ................................................................................................................... 1

8 8058 WASHER, LOCK, NO. 4 ...................................................................................................... 2

9 1014145 BUSHING, BRONZE ........................................................................................................... 2

10 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 11) ................................................... 1

11 1014065 WASHER, FLAT ............................................................................................................. 1

12 1013590 SPRING, FORWARD/REVERSE CAM ............................................................................... 1

13 1013589 RING, RETAINING .............................................................................................................. 1

14 1013587 WELDMENT, FORWARD/REVERSE BELL CRANK .......................................................... 1

15 1013591 PIN, ROLL, 1/8 .................................................................................................................... 1

16 8717 NUT, NYLON LOCK, 1/4 - 28 .............................................................................................. 1

17 1010954 STUD, BALL, 1/4 - 28 x 1/4 ................................................................................................. 1

18 1015409 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) ...................................................  1

19 7893 NUT, HEX, 10 - 32 ............................................................................................................... 2

20 1012333 JOINT, BALL ....................................................................................................................... 2

21 1013198 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, 8 - 32 x 5/8 ..................................... 1

22 1012987 HANDLE, FORWARD AND REVERSE SWITCH .................................................................... 1

23 8248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 3/4 ................................................................... 4

24 8233 NUT, NYLON LOCK, 1/4 - 20 .................................................................................................. 5

25 1016201 WASHER, WAVE, 3/8 .............................................................................................................. 1

26 101922601 BRACKET, TRANSMISSION CABLE SUPPORT .................................................................... 1

27 1012285 SCREW, THREAD ROLLING, 1/4 - 20 x 5/8 ........................................................................... 3

28 102004801 EXTENSION, SHIFTER BRACKET ......................................................................................... 1

29 320 SCREW, HEX HEAD, 3/8-16 x 1 .............................................................................................. 1

30 8754 LOCKNUT, NYLON, 3/8-16 ..................................................................................................... 1

31 808 WASHER, FLAT, 3/8 ................................................................................................................ 1

FORWARD/REVERSE SHIFTER ASSEMBLY

.?sku=1012594
.?sku=1016342
.?sku=8057
.?sku=101979101
.?sku=1014727
.?sku=1014807
.?sku=8058
.?sku=1014145
.?sku=1014065
.?sku=1013590
.?sku=1013589
.?sku=1013591
.?sku=8717
.?sku=1010954
.?sku=1015409
.?sku=7893
.?sku=1012333
.?sku=1013198
.?sku=1012987
.?sku=8248
.?sku=1016201
.?sku=1012285
.?sku=102004801
.?sku=8754
.?sku=808


Page 7-4       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

17
1G



8
G

ENGINE



Page 8-2       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

18
1G

FE 350 ENGINE

ClubCar

ClubCar

FRONT OF
VEHICLE

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

REFERENCE
ENGINE —
SECTION 8 IN
CARRYALL IPL

TYPICAL
2 PLACES

TYPICAL
4 PLACES

TYPICAL
4 PLACES

TYPICAL
4 PLACES

TYPICAL
4 PLACES

TYPICAL
4 PLACES

8

REFERENCE
UNITIZED TRANSAXLE —
SECTION 12 IN 
CARRYALL IPL

10

5

9

TYPICAL
4 PLACES

6

13

12

4

2

5

11

7

6

2

3

1



ITEM PART NO. DESCRIPTION

 1    2    3    4 

1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement      Page 8-3

8
G

QTY

1 1012164 SNUBBER ............................................................................................................................... 1

2 1013924 NUT, HEX LOCK, 5/16 - 24, UNF ............................................................................................ 6

3 101834601 BRACKET, SNUBBER ............................................................................................................. 1

4 101827101 PLATE, MOUNTING ................................................................................................................ 1

5 101833001 NUT, FLANGE, M8 x 1.25 ....................................................................................................... 6

6 101884801 SCREW, HEX WASHER, 5/16 -24 x 7/8 .................................................................................. 6

7 101833301 SCREW, HEX HEAD CAP, M10 x 1.25 x 30MM ...................................................................... 4

8 101833201 STUD, M8 x 1.25 ..................................................................................................................... 2

9 1011697 WASHER, FLAT, 5/16 .............................................................................................................. 2

10 101832901 NUT, FLANGE, M10 x 1.25 ..................................................................................................... 4

11 1012571 WASHER, HEAVY FLAT, 5/16 ................................................................................................. 4

12 101855901 SCREW, HEX HEAD CAP, M8 x 1.25 x 43MM ........................................................................ 4

13 101832701 STIFFENER, FLYWHEEL SIDE .............................................................................................. 1

ENGINE MOUNTING

.?sku=1013924
.?sku=101834601
.?sku=101827101
.?sku=101884801
.?sku=101833301
.?sku=101833201
.?sku=1011697
.?sku=101832901
.?sku=101855901
.?sku=101832701


Page 8-4       1999 Carryall Turf II XRT Vehicle Illustrated Parts List Supplement    

18
1G

FE 290 ENGINE


	Body and Trim
	FRONT BODY AND TRIM
	REAR BODY TRIM

	Wheels and Tires
	Wheels and Tires

	Decals
	Decals

	Steering, Front and Rear Suspension
	STEERING COLUMN
	REAR SUSPENSION
	FRONT SUSPENSION, UPPER
	FRONT SUSPENSION, LOWER
	STABILIZER BAR

	Electrical System
	FORWARD/REVERSE SHIFTER ASSEMBLY

	Engine
	ENGINE MOUNTING


